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Model No.
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Test result
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FCC-ID: QIXFOXEN IC: N/A

Passed

Test Report No.: GOM-1206-2043-TFC224M-VO01

Eurofins Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Seite 1 von 103




<= eurofins

Possible test case verdicts:

- neither assessed nortested...............ccocoovvviiinnnnnnn, : NIN

- required by standard but not appl. to test object ....... o N/A

- required by standard but not tested ........................... N

- not required by standard for the test object.............  N/R

- test object does meet the requirement ..................... . P (Pass)

- test object does not meet the requirement................. . F (Fail)

Testing:

Date of receipt of test item.........cc.cccooveiiiiiici . 2012-06-20

Date (s) of performance of tests................ccococoeiin . 2012-06-21 - 2012-06-22

Compiled by............ceo..eecooieeeeeo.t - Christian Weber

(ngé‘zﬁgbxng’nzggﬁt“re) st Bchard Pudell .........::':-':'.5.....(f?-‘é:.;,."(i?f.;‘?.z ................
?lpepsrf E:g rt\)ﬂ;;&};gs(igr?ature) """""""" * Christian Weber ... (*{ ((:‘“ ...................
Date of issue...........cccecevevciien:. 2012-09-26

Total number of pages .................... 103

General remarks:

The test results presented in this report relate only to the object tested.

The results contained in this report reflect the results for this particular model and serial number. It
is the responsibility of the manufacturer to ensure that all production models meet the intent of the
requirements detailed within this report.

This report shall not be reproduced, except in full, without the written approval of the Issuing testing
laboratory.

Additional comments:

Test case selection is based on full modular approval of licensed transmitter module used by the EUT. The
EUT uses a GSM/GPRS module with full modular approval according to FCC and IC rules. For details about
the radio module see EUT description in section 1.
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1 Equipment (Test item) Description

Description Tracking Solution
Model FOX-EN

Serial number 30580(113)26200001
Hardware version Rev 02c

Software / Firmware version 10.00.003

FCC-ID QIXFOXEN

IC N/A

Equipment type

End product

Equipment classification

Mobile Device (Human Body distance > 20 cm)

Radio type

Transceiver

Radio technology

GSM850 / GSM1900

Operating frequency range

GSM850 : TX = 824 - 849 MHz, RX = 869 - 894 MHz
GSM1900 : TX = 1850 - 1910 MHz, RX = 1930 - 1990 MHz

Assigned frequency band

Cell. Service Block A & B : 824 - 849 MHz & 869 - 894 MHz
Broadband PCS : 1850 - 1910 MHz & 1930 - 1990 MHz

FLow CH : 128 UL: 824.2 MHz CH : 128 DL: 869.2 MHz
Main test frequencies GSM850 Fuio CH : 188 UL: 836.2 MHz CH :188 DL: 881.2 MHz
Frich CH : 251 UL: 848.8 MHz CH : 251 DL: 893.8 MHz
FLow CH :512 UL: 1850.2 MHz | CH: 512 DL: 1930.2 MHz
Main test frequencies GSM1900 | Fyp CH : 661 UL: 1880.0 MHz | CH :661 DL: 1960.0 MHz
Frich CH : 810 UL: 1909.8 MHz | CH : 810 DL: 1989.8 MHz
Supported transmission modes | GSM, GPRS
Modulations GSM, GPRS : GMSK
Multislot class 10
Number of antennas 1
Type GSM/GPRS module
Model GE865
Manufacturer | Telit
Radio module HW Version 3
SW Version 10.00.003
FCC-ID RI7GE865
IC 1314-GE865
Type external dedicated
A Model FAL-ANT12
Manufacturer | CTi
Gain 2dBi
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FMO Electronics GmbH
Manufacturer In den Folgen 39

98704 Langewiesen

GERMANY

Vom 12V DC
Power supply Vuin N/A

VuiN N/A

Model N/A

Vendor N/A
AC/DC-Adaptor

Input N/A

Output N/A
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1.1 Photos — Equipment External

EUT TOP

EUT BOTTOM

10 cm

{

EUT ANTENNA
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1.2 Photos — Equipment internal

EUT PCB TOP

EUT PCB BOTTOM
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1.3 Photos — Test setup

Radiated Emissions
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1.4 Supporting Equipment Used During Testing

Product
Type*

Device

Manufacturer

Model No.

Comments

SIM

Communication Tester | Rohde & Schwarz

CMU200

*Note: Use the following abbreviations:

AE : Auxiliary/Associated Equipment, or

SIM : Simulator (Not Subjected to Test)

CABL : Connecting cables
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1.5 Test Modes

Mode # Description

EUT powered by laboratory power supply. External GSM and

G SenEhfenss GPS antenna connected. Active call to communication tester.

Radio conditions: Mode = transmit

GSM850 Connection = packet switched (GPRS)
Modulation = GMSK

Slot configuration =2 up / 1 down
Power level = Maximum (Gamma 3)

EUT powered by laboratory power supply. External GSM and

General conditions: GPS antenna connected. Active call to communication tester.

Radio conditions: Mode = transmit

GSM1900 Connection = packet switched (GPRS)
Modulation = GMSK

Slot configuration =2 up / 1 down
Power level = Maximum (Gamma 0)
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1.6 Test Equipment Used During Testing

Radiated power

Description Manufacturer Model Identifier Cal. Date Cal. Due
Fully-anechoic Frankonia AC 3 EF00199 : :
chamber
Spectrum Analyzer R&S FSIQ 26 EF00242 2012-05 2013-05
Biconical Antenna R&S HK 116 EF00012 2010-01 2013-01
LPD Antenna R&S HL 223 EF00187 2011-02 2014-02
LPD Antenna R&S HL 025 EF00327 2010-02 2013-02
Radiated spurious emissions
Description Manufacturer Model Identifier Cal. Date Cal. Due
Semi-anechoic | o onia AC5 EF00395 i .
chamber
Spectrum Analyzer R&S FSEK 30 EF00168 2011-07 2013-03
Biconical Antenna R&S HK 116 EF00012 2010-01 2013-01
LPD Antenna R&S HL 223 EF00212 2010-01 2013-01
LPD Antenna R&S HL 025 EF00327 2010-02 2013-02
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1.7 Sample emission level calculation

The following is a description of terms and a sample calculation, as appears in the radiated emissions
data table. The numbers used in the calculation are for example only. There is no direct correlation to
the specific data taken for the product described in this document:

Reading:

This is the reading obtained on the spectrum analyzer in dBuV. Any external preamplifiers used are
taken into account through internal analyzer settings.

AF.
This is the antenna factor for the receiving antenna. It is a conversion factor, which converts electric
fields strengths to voltages, which can be measured directly on the spectrum analyzer. It is treated as
a loss in dB. Cable losses have been included with the A.F. to simplify the calculations. The antenna
factor is used in calculations as follows:

Reading on Analyzer (dBuV) + A.F. (dB) = Net field strength (dBuV/m)
Net:
This is the net field strength measurement (as shown above).
Limit:

This is the FCC Class B radiated emission limit (in units of dBuV/m). The FCC limits are given in units
of yV/m. The following formula is used to convert the units of pV/m to dBuV/m:

Limit (dBpV/m) = 20*log (uV/m)
Margin:
This is the margin of compliance below the FCC limit. The units are given in dB. A negative margin
indicates the emission was below the limit. A positive margin indicates that the emission exceeds the
limit.
Example only:

Reading + AF = Net Reading . Netreading - FCC limit = Margin
21.5dBuyV+ 26dB= 47.5dBuyV/m : 47.5dByV/m-57.0 dBuV/m =-9.5 dB

Test Report No.: GOM-1206-2043-TFC224M-VO01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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2 Result Summary

FCC 47 CFR Part 22H, 24E, IC RSS-132, 133

Product Specific . Reference
Standard Section Requirement — Test Method Result Remarks
RSS-Gen 4.6.1 Occupied Bandwidth RSS-Gen 4.6.1 N/R
Egg g ggggg N Egg g ggggg Results of licensed radio
IC RSS-132 § 4.3 Frequency stability IC RSS-132 § 4.3 N/R unaffercatjici. ri?;irTOdUIe
IC RSS-133 § 6.3 IC RSS-133 § 6.3
FCC § 22.913(a) |Effective radiated power ANSI/TIA-603-C | PASS
FCC § 24.232(c)
IC RSS-132 § 4.4 | Equivalent isotropic radiated power ANSI/TIA-603-C | PASS
IC RSS-133 § 6.4
Results of licensed radio
FCC § 24.232(d) . FCC § 24.232(d)
IC RSS-133 § 6.4 Peak to average ratio IC RSS-133 § 6.4 N/R unaﬁerc;tgicci). li?)irTOdUIe
FCC § 22.917(b) FCC § 22.917(b)
Conducted results of
FCC § 24.238(b) Band-edge compliance FCC § 24.238(b) N/R licensed radio unaffected.
IC RSS-132§4.5 IC RSS-132§4.5 See module radio report,
IC RSS-133 § 6.5 IC RSS-133 § 6.5
FCC § 22.917(a) FCC § 22.917(a) ) )
Results of licensed radio
FCC §24.238(a) | &ongucted out-of-band emissions FCC § 24.238(a) N/R unaffected. See module
IC RSS-132 § 4.5 IC RSS-132§ 4.5 radio report.
IC RSS-133 § 6.5 IC RSS-133 § 6.5
FCC § 22.917(a)
FCC § 24.238(a) . .
IC RSS-132 § 4.5 Radiated out-of-band emissions ANSI/TIA-603-C | PASS
IC RSS-133 § 6.5
IC RSS-132§ 4.6 IC RSS-132 § 4.6
ICRSS-133§6.6 | oceiver radiated spurious emissions ICRSS-133§66 | \r

IC RSS-Gen 4.10
IC RSS-Gen 6.1

IC RSS-Gen 4.10
IC RSS-Gen 6.1

Remarks:
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3 Test Conditions and Results

3.1 Test Conditions and Results — Effective radiated power / Equivalent isotropic radiated
power

Radiated power acc. FCC 22H / FCC 24E Verdict: PASS

EUT requirement Reference

rule parts and clause FCC § 22.913(a) / FCC § 24.232(c)
Reference Method

Test according to
measurement reference FCC § 22.913(a) / FCC § 24.232(c) / ANSI/TIA-603-C

Tested frequencies

Test frequency range
I:LOW / I:MID / I:HIGH

Limits
Frequency range Equipment type Power limit
824-849 MHz Mobile transmitter FCC: 7 Watts (38.45 dBm) e.r.p.
1850-1910 MHz Mobile transmitter FCC: 2 Watts (33 dBm) e.i.r.p.
Test setup

Fully-anechoic Chamber

[ EUT
LH U

Turn| table

Amplif_ier Measurement
Matrix Receiver

Test procedure

EUT set to test mode

The radiated power is measured with a measurement antenna in vertical polarization

To obtain maximum level the EUT is rotated

The EUT is replaced with a half-wave dipole and the power to the dipole is adjusted to obtain same
radiated power measurement value

=N =
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Test results — GSM850 E.R.P.

Channel Fr([el\c;IllJ_'le]]cy Mode Pol. [ dgrzvéé:.p] [ dBl;ri1n;>i.tr.p] M[(ajlg]in Result
FLow 824.2 GSM850 hor 25.75 38.45 -12.70 | PASS
Fumio 836.2 GSM850 hor 28.40 38.45 -10.05 | PASS
Fuich 848.8 GSM850 hor 30.64 38.45 -07.81 | PASS
Test results — GSM1900 E.I.R.P.
Channel Fre[}l\%ezqcy Mode Pol. [dBI:r?\gﬁ.rr.p] [dBr|;1ir2.i;E.r.p] M[?jrg]in Result
FLow 1850.2 GSM1900 hor 28.54 33 -04.46 | PASS
Fmip 1880 GSM1900 hor 32.07 33 -00.93 | PASS
Fhich 1909.8 GSM1900 hor 31.38 33 -01.62 | PASS
Comments:

Test Report No.: GOM-1206-2043-TFC224M-VO01
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3.2 Test Conditions and Results — Transmitter radiated emissions

Transmitter radiated power acc. FCC 22H/ FCC 24E /

Verdict: PASS

Test according referenced
standards

Reference Method

FCC § 22.917(a) / FCC § 24.238(a)

Test according to
measurement reference

Reference Method

ANSI/TIA-603-C

Test frequency range

Tested frequencies

30 MHz — 10" Harmonic

Limits
Frequency range Limit
824-849 MHz Attenuation below transmitter power = 43 + 10 - logqo(P) [dB] = -13 dBm
1850-1910 MHz Attenuation below transmitter power = 43 + 10 - logqo(P) [dB] = -13 dBm
Test setup
A . .
Semi-anechoic Chamber
AN
[] | EUT
L] ‘ | I
Turn| table
_— Ground Plane E—
L L L
Amplif_ier Measurement
Matrix Receiver

Test procedure

1. EUT set to test mode

2. Maximum emission level is measured by rotating the EUT and adjusting the antenna height for

vertical polarization

3. The EUT is replaced by a substitution antenna and generator

4. The power level is set to obtain the same power reading
5. Measurement is repeated for horizontal polarization

Test Report No.: GOM-1206-2043-TFC224M-VO01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Test results — GSM850

Channel | Freauency | yoge | Emission | Level | pg Limit ~ | Margin
FLow 824.2 GPRS 824 -28.41 ver -13.0 -15.41
FLow 824.2 GPRS 824 -22.32 hor -13.0 -09.32
Fumip 836.2 GPRS No significant spurious emissions
FricH 848.8 GPRS 849 -24.80 ver -13.0 -11.80
FricH 848.8 GPRS 849 -16.90 hor -13.0 -03.90

Test results — GSM1900

Channel | FTEGUeNSY | yyoqe | Emission | Level [ py Limit | Margin
FLow 1850.2 GPRS 1850 -27.68 ver -13.0 -14.68
FLow 1850.2 GPRS 1850 -19.02 hor -13.0 -06.02
Fuip 1880 GPRS No significant spurious emissions
FricH 1909.8 GPRS 1910 -25.45 ver -13.0 -12.45
FricH 1909.8 GPRS 1910 -16.96 hor -13.0 -03.96

Comments:

Test Report No.: GOM-1206-2043-TFC224M-VO01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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ANNEX A  Transmitter radiated power
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Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Test Site / Operator: Eurofi

ns Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL223
Comment 2: Freq: 824.425MHz, Pmax: 19.44dBm, RBW: 3MHz
Level [dBm]
40.00
30.00
20.00
10.00 / \
0.00 .
-10.00
-20.00 \MM“M%MNWW“
WWMWW‘W«/\M«/ P W
-28.71
812M 815M 820M 825M 830M 837M
Frequency [Hz]
MES POWER_128_TX_6_ver
LIM FCC_7Watt=38.45dBm
Page 1/1 21.06.2012 07:54 / Antenna vertical GOM-1206-2043 Seite 19 von 103




Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Test Site / Operator: Eurofi
Test Condition: Tnom:
Test Specification: Freq.
Comment 1: Dist.:
Comment 2: Freq:

40.00

30.00

20.00

10.00

0.00

-10.00

-20.00

-27.92

Level [dBm]

ns Product Service GmbH / Mr. Pudell
24°C / Vnom.: 13.2V DC (car power)
/ CH: 128

3m, Ant.: HL223

824.224MHz, Pmax: 25.75dBm, RBW: 3MHz

s i

812M 815M

820M 825M 830M 837M
Frequency [Hz]

MES
LIM

POWER_128_TX_6_hor
FCC_7Watt=38.45dBm

Page 1/1

21.06.2012 07:37

/ Antenna horizontal GOM-1206-2043 Seite 20 von 103




Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 188

3m, Ant.: HL223

836.120MHz, Pmax: 21.40dBm, RBW: 3MHz

Level [dBm]
40.00
30.00
20.00
10.00
0.00
-10.00
-20.00 \\ANW
WMJMwwmmmﬂmkkJ/ NN WAV
-28.42
824M 830M 835M 840M 845M  848M
Frequency [Hz]
MES POWER_188_TX_7_ver
LIM FCC_7Watt=38.45dBm
Page 1/1  21.06.2012 07:48 / Antenna vertical GOM-1206-2043 Seite 21 von 103




Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 188

3m, Ant.: HL223

836.505MHz, Pmax: 28.40dBm, RBW: 3MHz

Level [dBm]
40.00
30.00
20.00 //M—\\\\\\\
10.00
0.00 //
-10.00
-26.26
824M 830M 835M 840M 845M  848M
Frequency [Hz]
MES POWER_188_TX_7_hor
LIM FCC_7Watt=38.45dBm
Page 1/1 21.06.2012 07:31 / Antenna horizontal GOM-1206-2043 Seite 22 von 103




Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 251

3m, Ant.: HL223

848.880MHz, Pmax: 22.66dBm, RBW: 3MHz

Level [dBm]
40.0
30.0
20.0
10.0 7
0.0 ///
-10.0
=00 Nsrmsrate]
wwwWMvwmeW¢// MY
-28.3
837M  840M 845M 850M 855M 861M
Frequency [Hz]
MES POWER_251_TX_8_ver
LIM FCC_7Watt=38.45dBm
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Effective Radiated Power

FCC RULES PART 22 SUBPART H

Approval Holder
EUT / Model:
Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment 1:
Comment 2:

Level [dBm]
40.00

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 251

3m, Ant.: HL223

849.024MHz, Pmax: 30.64dBm, RBW: 3MHz

30.00

20.00

10.00

0.00

-10.00

-20.00

¢%MAMAMNWVUJ

-26.44
837M

840M

845M 850M 855M 861M
Frequency [Hz]

MES POWER_251_TX_8_hor
LIM FCC_7Watt=38.45dBm

Page 1/1 21.06.2012

07:40
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Equivalent Isotropically Radiated Power
FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.850GHz, Pmax: 18.90dBm, RBW: 3MHz
Level [dBm]

40.00

30.00

20.00

10.00

0.00 ///
-10.00 ///

W W

1.84G 1.845G 1.85G 1.855G 1.86G
Frequency [Hz]

-16.27

MES POWER_512_TX_8_ver
LIM FCC_2Watt=33dBm
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Equivalent Isotropically Radiated Power
FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.850GHz, Pmax: 28.54dBm, RBW: 3MHz
Level [dBm]

40.00

30.00

20.00

10.00 //f

0.00 /

110.00 A Al Mtrbhhovd

-15.92

1.84G 1.845G 1.85G 1.855G 1.86G
Frequency [Hz]

MES POWER_512_TX_8_hor
LIM FCC_2Watt=33dBm
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Equivalent Isotropically Radiated Power
FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.880GHz, Pmax: 21.87dBm, RBW: 3MHz
Level [dBm]
40.00
30.00
20.00 il s
10.00
0.00
_1OOO\NAMWurumAAAMﬁ \W%MMWMwMMMUW
-15.98
1.87G 1.875G 1.88G 1.885G 1.89G
Frequency [Hz]

MES POWER_661_TX_9_ver
LIM FCC_2Watt=33dBm
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Equivalent Isotropically Radiated Power
FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.880GHz, Pmax: 32.07dBm, RBW: 3MHz
Level [dBm]
40.00
30.00
20.00
10.00
0.00
'1000\meMmhwwNJ o]
-15.66
1.87G 1.875G 1.88G 1.885G 1.89G
Frequency [Hz]

MES POWER_661_TX_9_hor
LIM FCC_2Watt=33dBm
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Equivalent Isotropically Radiated Power
FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freq: 1.910GHz, Pmax: 23.16dBm, RBW: 3MHz
Level [dBm]
40.00
30.00

20.00 el BaN

10.00
0.00 s
-1000’&memﬂMmewJ Mt M i
-15.49
1.9G 1.905G 1.91G 1.915G 1.92G
Frequency [Hz]

MES POWER_810_TX_10_ver
LIM FCC_2Watt=33dBm
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Equivalent Isotropically Radiated Power
FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HLO25,PCL O
Comment 2: Freqg: 1.910GHz, Pmax: 31.38dBm, RBW: 3MHz
Level [dBm]
40.00
30.00
20.00
10.00
0.00 \\\
-10.00 LA A Ay v rbortn]
-15.35
1.9G 1.905G 1.91G 1.915G 1.92G
Frequency [Hz]

MES POWER_810_TX_10_hor
LIM FCC_2Watt=33dBm
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ANNEX B  Transmitter radiated spurious emissions

Test Report No.: GOM-1206-2043-TFC224M-V01

Eurofins Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Seite 31 von 103



Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder
EUT / Model:
Setup:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Test Site / Operator: Eurofi

Test Condition:

Test Specification:

Comment 1:
Comment 2:

Level [dBm]
-8.00

Tnom:
Freq.
Dist.:
Freq:

ns Product Service GmbH / Mr. Pudell
24°C / Vnom.: 13.2V DC (car power)
/ CH: 128
3m, Ant.: HK 116
198.978MHz, Pmax: —-66.29dBm, RBW: 100kHz

-20.00

-30.00

-40.00

-50.00

-60.00

-70.00 v

I NN IOV NPT A | g

Dl Acfpee A

A
YR

Lait AV Jv\l-\/wvwv\/VNAu <

-74.84
30M

60M

80M 100M 120M 140M 160M 180M 200M

Frequency [Hz]

MES 128_TX_1_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)

/ CH: 128

3m, Ant.: HK 116

199.319MHz, Pmax: —-48.53dBm, RBW: 100kHz

LIM

FCC_-13dBm

Level [dBm]

-8.00

-20.00

-30.00

-40.00

_5&00 I \ An A A | \ WAMVMM
e T AT LA ¥ T DY R e VL L

-55.92
30M 60M 80M 100M 120M 140M 160M 180M 200M

Frequency [Hz]
MES 128_TX_1_hor
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL 223+notch
Comment 2: Freq: 824.000MHz, Pmax: -28.41dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00 MV"#’V’I‘V T T T
W WW
-70.00
MWW

-84.08
200M  300M 400M 500M 600M 700M 800M 900M 1G

Frequency [Hz]

MES 128_TX_2_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL 223+notch
Comment 2: Freq: 824.000MHz, Pmax: -22.32dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 Mﬂ M”’“M% WAVMW W
N/WWMMW

_SODOIMMNMJV

-62.74

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 128_TX_2_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder:

EUT / Model:

Setup:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Test Site / Operator: Eurofi
Test Condition:

Test Specification:

Comment 1:
Comment 2:

Tnom:
Freq.
Dist.:
Freq:

ns Product Service GmbH / Mr. Pudell
24°C / Vnom.: 13.2V DC (car power)
/ CH: 128

3m, Ant.: HLO25, ampl.+HP.

1.643GHz, Pmax: —-43.35dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00 MJ W ﬂmw«,wwvv‘w*’L VA FISNVYALY
-60.00 k4 M
-64.18
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 128_TX_3_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder:
EUT / Model:
Setup:

Test Site / Operator:

Test Condition:
Test Specification:
Comment 1:

Comment 2:

Level [dBm]
-8.00

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Tnom:
Freq.
Dist.:
Freq:

Eurofins Product Service GmbH / Mr. Pudell

24°C / Vnom.: 13.2V DC (car power)
/ CH: 128

3m, Ant.: HLO25, ampl.+HP.

1.649GHz, Pmax: —-39.41dBm, RBW: 1MHz

-20.00

-30.00

-40.00

-50.00

iy

-60.00

LM M T e
NMNVWNA“MNLWMMMNﬁNWWMWMMWJNAMkJ
MWM¢,A

-63.54
1G

1.5G

2G 2.5G 3G 3.5G 4G
Frequency [Hz]

MES 128_TX_3_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 4.120GHz, Pmax: -44.33dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

0] S e — At Aprerntrt

-55.22

4G 5G 6G 7G 8G
Frequency [Hz]

MES 128_TX_4_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.567GHz, Pmax: -40.92dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 WN%%%pAﬂNNMWNWﬁMMW

-52.57

4G 5G 6G 7G 8G

Frequency [Hz]

MES 128_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 128

3m, Ant.: HLO25, ampl.+HP.
10.517GHz, Pmax: -39.66dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
4000 I P L
-49.46
8G 9G 10G 11G 12G
Frequency [Hz]
MES 128_TX_5_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 128
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.679GHz, Pmax: -37.07dBm, RBW: 1MHz
Level [dBm]

-8.00

-15.00

-20.00

-25.00

-30.00

-35.00

-40.00 mﬁAh«fﬂhV“MNAWWMpﬁ%% “AﬂmMﬁﬂA¢MAN”WAAﬂWM“A”

-47.27

8G 9G 10G 11G 12G

Frequency [Hz]

MES 128_TX_5_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freqg: 199.319MHz, Pmax: -64.97dBm, RBW: 100kHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
-60.00
70.00 Lol .Lﬂ}ﬂwMMMMﬂAAMMAWW“WWNWW“MW“”MWM’NWMwM it vaMMWwﬂf
-74.16
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 188_TX_1_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)

/ CH: 188

3m, Ant.: HK 116

197.956MHz, Pmax: —-47.95dBm, RBW: 100kHz

LIM

FCC_-13dBm

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00 i N}
VY YT WPV Ay o WP MY RO Sy g Y P e
-55.87
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 188_TX_1_hor
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HL 223+notch
Comment 2: Freq: 994.441MHz, Pmax: -53.78dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00 —
P R
-70.00 M

-80.00 '
-84.91

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 188_TX_2_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HL 223+notch
Comment 2: Freq: 858.389MHz, Pmax: -33.62dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 o, M W

MWMWW M*M TR AR

-62.13

i |

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 188_TX_2_hor
LIM FCC_-13dBm

Page 1/1 21.06.2012 08:20 / Antenna horizontal GOM-1206-2043 Seite 45 von 103



Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Ho
EUT / Model
Setup:

Test Site /
Test Condit
Test Specif
Comment 1:
Comment 2:

lder: Falcom Wireless Communications GmbH /  GOM-1206-2043
: Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Operator: Eurofins Product Service GmbH / Mr. Pudell

ion: Tnom:
ication: Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 188

3m, Ant.: HLO25, ampl.+HP.

3.345GHz, Pmax: —-44.73dBm, RBW: 1MHz

Level [dBm]
-8.0
-20.0
-30.0
-40.0
-50.0 Mﬂ MW’J\HVM‘A’A Ao Y VW
-60.0 AWVA.VVWWV‘/\JM
-63.8
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 188_TX_3_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBm]
-8.00

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 188

3m, Ant.: HLO25, ampl.+HP.

3.345GHz, Pmax: —-41.09dBm, RBW: 1MHz

-20.00

-30.00

-40.00

AN g h oA apa™
P s

o |
| o

_GQOO‘WNMMMMNVJMM

-63.47

1G 1.5G

2G 2.5G 3G 3.5G 4G
Frequency [Hz]

MES 188_TX_3_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.551GHz, Pmax: -43.77dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00 MﬂA'MWWAV‘W'VA'MWMMWWW

-55.12

4G 5G 6G 7G 8G

Frequency [Hz]

MES 188_TX_4_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 188
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 6.974GHz, Pmax: -41.17dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
-52.82

4G 5G

6G 7G 8G
Frequency [Hz]

MES 188_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Falcom Wireless Communications GmbH
Tracking Solution

GPRS / 2xSlot / Pmax / Ant:
Eurofins Product Service GmbH
Tnom: 24°C / Vnom.: 13.2V DC
Freq. / CH: 188
Dist.: 3m, Ant.:
Freq: 11.663GHz,

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

/ Mr.

HLO25,
Pmax:

ampl.+HP.

-37.25dBm, RBW:

Level [dBm]
-8.00

/
/

GOM-1206-2043
FOX-EN

FAKRA 4468.XX / horizontal
Pudell
(car power)

1MHz

-15.00

-20.00

-25.00

-30.00

-35.00

-40.00 eare e e,y MY

by I

My
"W

WWWMWMMWWM

-47.37

8G 9G 10G

Frequency [Hz]

11

G 12G

MES
LIM

188_TX_5_hor
FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 188

Dist.: 3m, Ant.: HL025, ampl.+HP.

Freq: 11.263GHz, Pmax: -39.30dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
~40.00 WWWRmﬂJwANMwMWAMmMMMMW$NWMWWMJWv
-49.04
8G 9G 10G 11G 12G
Frequency [Hz]
MES 188_TX_5_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

-70.00
-74.93

Level [dBm]

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)

/ CH: 251

3m, Ant.: HK 116

199.319MHz, Pmax: —-66.04dBm, RBW: 100kHz
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30M 60M

80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]

MES
LIM

251_TX_1_ver
FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Falcom Wireless Communications GmbH /
Tracking Solution /

Approval Holder:
EUT / Model:
Setup:

Test Site / Operator: Eurofins Product Service GmbH
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC
Test Specification: Freq. / CH: 251

Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 200.000MHz, Pmax: -47.34dBm, RBW:

(car power)

Level [dBm]
-8.00

100kHz

GOM-1206-2043
FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

/ Mr. Pudell

-20.00

-30.00

-40.00

e

-50.OOJW\MA

L L A LAY oW W W WOy IWe POl EROWL VN

-565.35

30M 60M 80M 100M 120M

Frequency [Hz]

140M 160M

180M 200M

MES 251_TX_1_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL 223+notch
Comment 2: Freq: 849.020MHz, Pmax: -24.80dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00 SR S—py*
fwﬁWWWWWNWWWMMWWNNN“MMJW
-70.00
ANVH

-83.65
200M  300M 400M 500M 600M 700M 800M 900M 1G

Frequency [Hz]

MES 251_TX_2_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL 223+notch
Comment 2: Freq: 849.010MHz, Pmax: -16.90dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

40.00 e —— u WW
-50.00 d MWMM -
W |

-60.00
-63.53

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 251_TX_2_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 3.399GHz, Pmax: -45.58dBm, RBW: 1MHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
- | NLHMNmﬂmwMNwNmMm¢WWWAMWA“W%Ww$“AMMA
-60.00 ."AWAAVAM
-64.08
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 251_TX_3_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder:
EUT / Model:
Setup:

Test Site / Operator:

Test Condition:
Test Specification:
Comment 1:

Comment 2:

Level [dBm]
-8.00

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Tnom:
Freq.
Dist.:
Freq:

Eurofins Product Service GmbH / Mr. Pudell

24°C / Vnom.: 13.2V DC (car power)
/ CH: 251

3m, Ant.: HLO25, ampl.+HP.

3.399GHz, Pmax: —-42.64dBm, RBW: 1MHz

-20.00

-30.00

-40.00

-50.00
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2G 2.5G 3G 3.5G 4G
Frequency [Hz]

MES 251_TX_3_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.615GHz, Pmax: -44.01dBm, RBW: 1MHz
Level [dBm]

-8.0

-20.0

-30.0

-40.0

-50.0 NMWAWWWAVWJJVALJNMnMMNJ JMWA/MAw%WWWMJﬂMJWMAJ

-55.5

4G 5G 6G 7G 8G

Frequency [Hz]

MES 251_TX_4_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.992GHz, Pmax: -40.64dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00 W U\/W

_saooﬂpﬂwlkuhxwwﬁmhww¢ﬂ

-52.79

4G 5G 6G 7G 8G
Frequency [Hz]

MES 251_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 251

3m, Ant.: HLO25, ampl.+HP.
11.094GHz, Pmax: —-39.17dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
- | ..
o WWVMAMMMWMﬂvMMMMﬁAb/\\NfMMNwMWmRMMNWNNWWRMVMWWMUkh%
-49.22
8G 9G 10G 11G 12G
Frequency [Hz]
MES 251_TX_5_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 22 SUBPART H

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 251
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.735GHz, Pmax: -37.37dBm, RBW: 1MHz
Level [dBm]

-8.00

-15.00

-20.00
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Frequency [Hz]

MES 251_TX_5_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)

/ CH: 512

3m, Ant.: HK 116

190.461MHz, Pmax: —-65.32dBm, RBW: 100kHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
-60.00
VW VIR VVAMMWMWWWWWWMMMAN ot WW
-74.03
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 512_TX_1_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

-72.91

Level [dBm]

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)

/ CH: 512

3m, Ant.: HK 116

195.230MHz, Pmax: —-65.51dBm, RBW: 100kHz

WWMMMWWMWWW
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80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]

MES
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FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HL 223
Comment 2: Freq: 858.918MHz, Pmax: -53.81dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00 MWW‘W‘ A ) ,L\/\WVL\/VAILWM

-70.00 M//\M
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Frequency [Hz]

MES 512_TX_2_ver

LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 512

Dist.: 3m, Ant.: HL 223

Freq: 852.505MHz, Pmax: -52.53dBm, RBW: 100kHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
MW
-60.00 n AN T )
WWJNMMWMN%W“WWMAMPMMWN$AW
_70-00,\/W/
-76.42
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 512_TX_2_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBm]

-8.00

-20.00

-30.00

-40.00

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)

/ CH: 512

3m, Ant.: HLO25

1.850GHz, Pmax: -27.68dBm, RBW: 1MHz/3kHz

i WO S e

-50.00
-60.00
-70.75
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 512_TX_3_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HLO25
Comment 2: Freq: 1.850GHz, Pmax: —-19.02dBm, RBW: 1MHz/3kHz
Level [dBm]
-8.00
-20.00
-30.00 WWWWVA Dl
b WMW
-40.00 W‘Wh
-50.00
-60.00
-70.54
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 512_TX_3_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 5.547GHz, Pmax: -40.17dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00 W“"A"“V"A\r’“"\l' " V/\/\,'\VAJ'\«MAM/“

-55.63
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Frequency [Hz]

MES 512_TX_4_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.407GHz, Pmax: -42.13dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00
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Frequency [Hz]

MES 512_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 11.752GHz, Pmax: -40.01dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00
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Frequency [Hz]
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 512

3m, Ant.: HLO25, ampl.+HP.
11.743GHz, Pmax: -39.65dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00 WWMW‘W
-49.24
8G 9G 10G 11G 12G
Frequency [Hz]
MES 512_TX_5_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 512

3m, Ant.: HLO25, ampl.+HP.
17.916GHz, Pmax: —-33.87dBm, RBW: 1MHz

Level [dBm]
-8.00
-15.00
-20.00
-25.00
-30.00
| m M
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Frequency [Hz]
MES 512_TX_6_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 17.940GHz, Pmax: -32.88dBm, RBW: 1MHz
Level [dBm]
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Frequency [Hz]

MES 512_TX_6_hor
LIM FCC_-13dBm

Page 1/1 22.06.2012 08:27 / Antenna horizontal GOM-1206-2043 Seite 73 von 103



Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 512
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 26.500GHz, Pmax: -37.16dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00
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Frequency [Hz]
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 512

3m, Ant.: HLO25, amplif.

23.860GHz, Pmax: -36.71dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
MA« M LM
YAV DIV
-52.27
18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 512_TX_7_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:
Test Specification: Freq.
Comment 1:
Comment 2:

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

-73.93

Level [dBm]

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Tnom:

Dist.:
Freq:

Eurofins Product Service GmbH / Mr. Pudell

24°C / Vnom.: 13.2V DC (car power)

/ CH: 661

3m, Ant.: HK 116

199.319MHz, Pmax: —-65.79dBm, RBW: 100kHz

A M,

\A R'AVanAl

AA
LAS'AA A B

AWWMWWMM'AM Ao A WW

e A Rt A

30M

60M

80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]

MES
LIM

661_TX_1_ver
FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 193.527MHz, Pmax: -66.11dBm, RBW: 100kHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
-60.00
MM PNt AN Ay bopand g R A
-73.75
30M 60M 80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]
MES 661_TX_1_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HL 223
Comment 2: Freq: 993.587MHz, Pmax: -53.28dBm, RBW: 100kHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

'6000 MMALJ"WUJ'MMW‘”'V - ,\,W\,N‘N\‘

-70.00 M//“/W

-76.04

200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]

MES 661_TX_2_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:
Test Specification:

Comment 1:
Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 661

Dist.: 3m, Ant.: HL 223

Freq: 849.299MHz, Pmax: -52.98dBm, RBW: 100kHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
-60.00 Wil VN Lyptet?™ v
///W%AMM/’M
-70.00
™
-76.39
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 661_TX_2_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

-71.95

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)

/ CH: 661

3m, Ant.: HLO25

3.762GHz, Pmax: —-27.78dBm, RBW: 1MHz/3kHz

1G 1.5G

2G 2.5G 3G 3.5G 4G
Frequency [Hz]

MES
LIM

661_TX_3_ver

FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBm]

-8.00

-20.00

-30.00

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)

/ CH: 661

3m, Ant.: HLO25

3.983GHz, Pmax: -28.69dBm, RBW: 1MHz/3kHz

-40.00
-50.00
-60.00
-71.36
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 661_TX_3_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 661

Dist.: 3m, Ant.: HL025, ampl.+HP.

Freq: 5.635GHz, Pmax: -39.71dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
'5000 JJM/“'\H VW"V‘VWA»AA/\A'I\MNWWJ\AJ\ W W
-55.53
Frequency [Hz]
MES 661_TX_4_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 7.519GHz, Pmax: -40.97dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

50,00 |ttt ULM”‘M»-MWJLW

-54.82

4G 5G 6G 7G 8G

Frequency [Hz]

MES 661_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 661

3m, Ant.: HLO25, ampl.+HP.
11.647GHz, Pmax: —-40.09dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
4000 WWWMJ\MM N/NMMMNWW\'\W
-49.54
8G 9G 10G 11G 12G
Frequency [Hz]
MES 661_TX_5_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 661

3m, Ant.: HLO25, ampl.+HP.
11.687GHz, Pmax: —-38.85dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
_4000 /\WMWW WVANAVAWAUA
-48.96
8G 9G 10G 11G 12G
Frequency [Hz]
MES 661_TX_5_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 661

3m, Ant.: HLO25, ampl.+HP.
17.952GHz, Pmax: -33.69dBm, RBW: 1MHz

Level [dBm]
-8.00
-15.00
-20.00
-25.00
-30.00
-35.00 WWMW VAVVVWIVAVAI\WAV
-40.00 ,AAAWVM\WA V%MJ/HMMWNWJ%JNMJMWWJMNA
-44.34
12G 13G 14G 15G 16G 17G 18G
Frequency [Hz]
MES 661_TX_6_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 661
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 17.928GHz, Pmax: -33.55dBm, RBW: 1MHz
Level [dBm]

-8.00

-15.00

-20.00

-25.00

-30.00

-35.00 WUWWWW&

I WMWMMNW

-44.28

12G 13G 14G 15G 16G 17G 18G

Frequency [Hz]

MES 661_TX_6_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 661

3m, Ant.: HLO25, amplif.

26.040GHz, Pmax: —-37.56dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
- A/M A”\ [PYN Il/x\
40.00 MMWW \MM VALY
-51.02
18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 661_TX_7_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 661

3m, Ant.: HLO25, amplif.

24.507GHz, Pmax: —-37.18dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
WAVES v
-51.47
18G 19G 20G 21G 22G 23G 24G 25G 26.5G
Frequency [Hz]
MES 661_TX_7_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:
EUT / Model:

Falcom Wireless Communications GmbH /
Tracking Solution /

GOM-1206-2043
FOX-EN

Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 198.637MHz, Pmax: -65.42dBm, RBW: 100kHz
Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
-60.00
NV S AAWWMMMMMWWWWMAMMVW redotioal WM
-74.01
30M 60M 80M 100M 120M 140M 160M 180M 200M

Frequency [Hz]

MES 810_TX_1_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBm]
-8.00

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Eurofi
Tnom:
Freq.
Dist.:
Freq:

ns Product Service GmbH / Mr. Pudell
24°C / Vnom.: 13.2V DC (car power)
/ CH: 810
3m, Ant.: HK 116
90.301MHz, Pmax: -66.79dBm, RBW: 100kHz

-20.00

-30.00

-40.00

-50.00

-60.00

;v\_/f\/W’\WH/\wW

WMM/WWW‘%WM/\M]& INORY.N DV S VRN VT el

-73.46

30M 60M

80M 100M 120M 140M 160M 180M 200M
Frequency [Hz]

MES 810_TX_1_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

-70.00
-76.05

Level [dBm]

Falcom Wireless Communications GmbH
Tracking Solution

GPRS /

Eurofins Product Service GmbH / Mr. Pudell
24°C / Vnom.: 13.2V DC (car power)

Tnom:
Freq.
Dist.:
Freq:

GOM-1206-2043
FOX-EN

2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

/ CH: 810
3m, Ant.: HL 223

995.190MHz, Pmax: —-54.27dBm, RBW: 100kHz

Vi e

MMVumMNwmv/VW“WV“

P

200M  300M

400M 500M 600M 700M 800M

Frequency [Hz]

900M 1G

MES
LIM

810_TX_2_ver
FCC_-13dBm

Page 1/1

22.06.2012

09:53

/ Antenna vertical GOM-1206-2043

Seite 92 von 103




Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:

Test Condition:

Test Specification:

Comment 1:
Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom: 24°C / Vnom.: 13.2V DC (car power)

Freq. / CH: 810

Dist.: 3m, Ant.: HL 223

Freq: 870.140MHz, Pmax: -52.88dBm, RBW: 100kHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
-50.00
-60.00 ol
-70.00 W«wf"'
-76.16
200M  300M 400M 500M 600M 700M 800M 900M 1G
Frequency [Hz]
MES 810_TX_2_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Level [dBm]
-8.00

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)

/ CH: 810

3m, Ant.: HLO25

1.910GHz, Pmax: —-25.45dBm, RBW: 1MHz/3kHz

-20.00

-30.00

-40.00 R )
AR

-50.00
-60.00
-72.03
1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]
MES 810_TX_3_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:
EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

-8.00

-20.00

-30.00

-40.00

-50.00

-60.00

-70.61

Level [dBm]

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)

/ CH: 810

3m, Ant.: HLO25

1.910GHz, Pmax: —-16.96dBm, RBW: 1MHz/3kHz

T B o

1G 1.5G

2G 2.5G 3G 3.5G 4G
Frequency [Hz]

MES
LIM

810_TX_3_hor
FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 810

3m, Ant.: HLO25, ampl.+HP.

5.731GHz, Pmax: —-40.44dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00
50,00 [l o
WM”
-55.56
4G 5G 6G 7G 8G
Frequency [Hz]
MES 810_TX_4_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 5.731GHz, Pmax: -42.71dBm, RBW: 1MHz
Level [dBm]

-8.00

-20.00

-30.00

-40.00

-50.00 thwmvvvv‘v‘“ A,“AMA'I\A.AAAMIMMW‘I\« MWWMW

-54.59

4G 5G 6G 7G 8G

Frequency [Hz]

MES 810_TX_4_hor
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 810

3m, Ant.: HLO25, ampl.+HP.
11.295GHz, Pmax: -39.13dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
o MMWMMM MWMMJWAWWWWJW
-48.85
8G 9G 10G 11G 12G
Frequency [Hz]
MES 810_TX_5_ver
LIM FCC_-13dBm
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN
GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 810

3m, Ant.: HLO25, ampl.+HP.
11.094GHz, Pmax: —-39.00dBm, RBW: 1MHz

Level [dBm]
-8.00
-20.00
-30.00
-40.00 VM,WW”’ -VAV\\/ Wm V‘m
-49.01
8G 9G 10G 11G 12G
Frequency [Hz]
MES 810_TX_5_hor
LIM FCC_-13dBm
Page 1/1 22.06.2012 08:14 / Antenna horizontal GOM-1206-2043 Seite 99 von 103




Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

EUT / Model:

Setup:

Test Site / Operator:

Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043

Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal

Eurofins Product Service GmbH / Mr. Pudell

Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 17.952GHz, Pmax: -32.98dBm, RBW: 1MHz
Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HL025, ampl.+HP.
Comment 2: Freq: 17.940GHz, Pmax: -32.33dBm, RBW: 1MHz
Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval Holder: Falcom Wireless Communications GmbH /  GOM-1206-2043
EUT / Model: Tracking Solution /  FOX-EN
Setup: GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Test Site / Operator: Eurofins Product Service GmbH / Mr. Pudell
Test Condition: Tnom: 24°C / Vnom.: 13.2V DC (car power)
Test Specification: Freq. / CH: 810
Comment 1: Dist.: 3m, Ant.: HLO025, amplif.
Comment 2: Freq: 23.127GHz, Pmax: -37.83dBm, RBW: 1MHz
Level [dBm]
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Radiated Emissions Tx

FCC RULES PART 24 SUBPART E

Approval

Holder:

EUT / Model:

Setup:

Test Site / Operator:
Test Condition:

Test Specification:
Comment 1:

Comment 2:

Falcom Wireless Communications GmbH /  GOM-1206-2043
Tracking Solution / FOX-EN

GPRS / 2xSlot / Pmax / Ant: FAKRA 4468.XX / horizontal
Eurofins Product Service GmbH / Mr. Pudell

Tnom:
Freq.
Dist.:
Freq:

24°C / Vnom.: 13.2V DC (car power)
/ CH: 810

3m, Ant.: HLO25, amplif.

25.972GHz, Pmax: —-38.24dBm, RBW: 1MHz

Level [dBm]
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